
CD200 IQ
RESERVDELSMANUAL 
SPARE PARTS MANUAL

SWE_ENG_SPM_CD200 IQ _P03 
02 Feb 2022



General 
Many of the products from Pandrol AB is built under a modular approach. This has 
been done in order to offer our customers a wide range of high quality products 
with short delivery times. This spare part manual is made up of drawing modules. 
The language in the manual is in English. This manual is subject to change without 
notice. 

To order a product or spare part, please contact Pandrol AB in any of the following ways: 

Adress/Address Telefon/Telephone Internet och/and E-mail 
Pandrol AB Tel.: +46 (0) 650 165 05 www.pandrol.com 
Hyggesvägen 4 info.rosenqvistrail@pandrol.com 
824 35 Hudiksvall 
SWEDEN 

Allmänt
Många av produkterna från Pandrol AB är uppbyggda enligt ett modultänkade. Detta har 
gjorts för att kunna erbjuda våra kunder ett brett sortiment med högkvalité och med 
korta leveranstider.
Denna reservdelsmanual är uppbyggd av ritningsmoduler. Språket i manualen är på 
svenska. Rätt till ändringar förbehålles.

För att beställa en produkt eller reservdel kontakta Pandrol AB på något av  
nedanstående sätt: 

http://www.pandrol.com/
mailto:info.rosenqvistrail@pandrol.com


INNEHÅLL/CONTENTS 
BENÄMNING/DESCRIPTION NR/ITEM SIDA/PAGE 
$OOPlQW�General 2 
CD200 IQ Fastclip 5014300 4 
Power Pack CD200 IQ 5013926 6 
6W\UH NRPSOHWW�Handlebar Assembly 5013805 9 
.RQWUROOSDQHO�Control Panel 5013806 11 
Pumpmontage Honda GX270/Engine & Hydraulic Assembly Honda GX270 5013929 14 
Pumpmontage B&S XR 1450/ Engine & Hydraulic Assembly B&S XR 1450 5014598 16 
9HQWLOEORFN�Valve housing 5013821 18 
(OV\VWHP�Electric system 5013988 21 
6ODQJ 	 5|UVDWV�Pipe and tubes 5013995 24 
6ODQJVDWV�Hose kit 5014106 26 
Rälsvagn/Trolley 1067-1600 5013801 28 
Löpvagn/Slide carriage 5013802 30 
$UEHWVKXYXG�Work head 5005740 32 
)DVWFOLS YHUNW\J�Tool fastclip 5013963 34 

6lLSHUVO\IW�Sleeper lift 5010383 

36 

e-Clip arbetshuvud/E-clip work head 5008980

41

e-Clip hydraulsats/ e-Clip hydraulic kit 5014594

43e-Clip verktyg/E-clip tooling assy 5014593

39 Fastclip offset kpl�Fastclip Tooling Assy offset 5015416

Fastclip Verktyg FC offset�Workhead CD200 offset 5015892

45
48



Revision / Révision:

Benämning:5014300Art.nr. / Item no / Réf:

A
CD200 IQ Fastclip
CD200 IQ Fastclip Title:

Reservdelsritning / Spare Part View

1 2 34



Stycklista/Part List

Art nr/Item No: 5014300 
Revision: A

Pos Ant/Qty Artikel Item Art no/Item no

1 1 Rälsvagn 1067-1600 5013801

2 1 Drivenhet/Power Pack CD200 IQ 5013926

3 1 Verktyg Fastclip kpl 5013963

4 1 5015051Dekalkit

Rail Trolley 1067-1600

Power Pack CD200 IQ

Fastclip Tooling Assy

Decal set

Benämning: CD200 IQ Fastclip
CD200 IQ Fastclip Title:



Revision / Révision:

Benämning:5013926Art.nr. / Item no / Réf:

A
Power Pack CD200 IQ
Power Pack CD200 IQTitle:

Reservdelsritning / Spare Part View 11
4243 4140 1546 1310 124 3 2 56

7
8 9
16

1745 192839
20 22 2324 2526 2730 31 34

3536 3729
32

3343 18
21



Revision: A

Stycklista/Part List
Art nr/Item No: 5013926

Pos

1* 1 Skruv M6S M6x16 102034

2 8 Skruv M6SH M8x16 8.8 FZB 102053

3 13 Skruv M6S M10x25 FZB 102079

4 4 Skruv M6SH M10x40 8.8 Fzb 102082

5 6 Skruv M6SF M6x12 A4 109202

6 2 Skruv MC6S M5x25 8.8 fzb 113022

7 11 Skruv MC6S M6x20 12.9 113033

8 4 Skruv MC6S M6x30 8.8 fzb 113036

9 2 Skruv MC6S M6x75 114033

10 2 Låsmutter LM6M M5 129001

11 5 Låsmutter  LM6M M6 8.8 FZB 130002

12 8 Låsmutter  LM6M M8 KL 8 Fzb, DIN 985 130004

13 6 Låsmutter  LM6M M10 8.8 fzb 130005

14* 2 Bricka BRB M6 FZB 137003

15 8 Bricka BRB M8 FZB 137005

16 10 Låsbricka Nordlock M6 142003

17 8 Låsbricka Nordlock M8 142005

18 17 Låsbricka Nordlock M10 142007

19 1 Spin-on filter 295015

20 1 Ventilationsfilter 295021

21 1 Jordning CD200 390507

22 1 Plåt 5004711

23 1 Plåt speglad 5004711 5004713

24 1 Plåt 5004768

25 1 Hydraultank 8L 5005827

26 1 Förvaringsbox 5009202

27 1 Styre komplett 5013805

28 1 Ventilpaket CD200 IQ 5013821

29 1 Stödplåt 5013925

30 1 Deck plate 5013927

31 1 Pumpmontage Honda GX270 5013929

32 1 Fäste 5013965

33 1 Lyftöga 5013969

34 1 CD200 IQ elsystem 5013988

35 1 Slang och rör PP CD200IQ 5013995

36 1 Plastkåpa CD200 IQ 5014007

37 1 Fäste IO CD202 5014053

38* 1 Dekal  Pandrol - gul 5014338

39 2 Klamma 5390-24-25

Ant/Qty Artikel Item Art no/Item no

Screw M6S M6x16

Screw M6SH M8x16 8.8 FZB

Screw M6S M10x25 FZB

Screw M6SH M10x40 8.8 Fzb

Screw M6SF M6x12 A4

Screw MC6S M5x25 8.8 fzb

Screw MC6S M6x20 12.9

Screw MC6S M6x30 8.8 fzb

Screw MC6S M6x75

Locking nut LM6M M5

Locking nut LM6M M6 8.8 FZB

Locking nut LM6M M8 KL 8 Fzb, DIN 985

Locking nut LM6M M10 8.8 fzb

Washer BRB M6 FZB

Washer BRB M8 FZB

Securing washer Nordlock M6

Securing washer Nordlock M8

Securing washer Nordlock M10

Spin-on filter

Breather filter

Earth bonding CD200

Plate

Plate mirrored by 5004711

Plate

Hydraulic tank 8L

Tool box smst

Handlebar complete

Valve package CD200 IQ

Support plate

Deck plate

Pump assembly Honda GX270

Bracket

Lifting eye

CD200 IQ electric system

Hose and pipe PP CD200IQ

Plastic cover CD200 IQ

Bracket IO CD202

Sticker Pandrol - yellow

Clamp

Benämning: Power Pack CD200 IQ
Power Pack CD200 IQTitle:



Revision: A

Stycklista/Part List
Art nr/Item no: 5013926

Pos

40 4 Motorfäste 595154

41 4 Vibrationsdämpare 595165

42 1 Vibrationsdämpare 595170

43 1 Gummistropp 596809

44* 1 Typskylt Pandrol CE 45x100 710047

45 1 Plugg G1/2" UF ED 7503-00-08

46 4 Drivnit MIG-102286

Ant/Qty Artikel Item Art no/Item no

Engine mounting

Vibration isolator

Vibration isolator

Rubber strap

Type plate Pandrol CE 45x100

Plug G1/2" UF ED

Rivet

Benämning: Power Pack CD200 IQ
Power Pack CD200 IQTitle:

RESERVDELSMANUAL/SPARE PARTS MANUAL  |  SWE_ENG_SPM_CD200 IQ _P02  |  16 April 2021 
© Pandrol 2021

8/45



Revision / Révision:

Benämning:5013805Art.nr. / Item no / Réf:

B
Styre komplett 
Handlebar Assembly Title:

Reservdelsritning / Spare Part View 

1 3
6

7
810 1113

1516 17 1814195
4 209

20
18



Stycklista/Part List

Art nr/Item No: 5013805 
Revision: B

Pos

1 1 Skruv M6S M8x20 8.8 FZB 102055

2* 1 Skruv M6SH M8x35 8.8 FZB 102059

3 2 Skruv M6S M12x30 8.8 FZB 102103

4 2 Skruv  MC6S M6 X 16 8.8 Fzb 113031

5 2 Skruv MC6S M6x30 8.8 FZB 113036

6 2 Skruv MC6S M6x35H 8.8 FZB 113037

7 1 Mutter 126004

8 1 Låsmutter 130004

9 2 Låsmutter 130006

10 2 Bricka 137003

11 2 Bricka 137009

12* 4 Bricka 139005

13 1 Saxpinne 145009

14 2 Klamma 291008

15 1 Styre ram 5003810

16 1 Handtag 5004043

17 1 Låssprint 5004747

18 2 Bricka 5005884

19 2 Svetsplatta 5391-04-01

20 2 Vibrationsdämpare 595144

Ant/Qty Artikel Item Art no/Item no

Screw M6S M8x20 8.8 FZB

Bolt M6SH M8x35 8.8 FZB

Bolt M6S M12x30 8.8 FZB

Screw MC6S M6 X 16 8.8 Fzb

Screw MC6S M6x30 8.8 FZB

Screw MC6S M6x35H 8.8 FZB

Nut

Locking nut

Locking nut

Washer

Washer

Washer

Split Pin

Clamp

Handlebar Frame

Handgrip

Locking Pin

Washer

Weld Plate

VIbration Damper

Benämning: Styre komplett 
Handlebar Assembly Title:



Revision / Révision:

Benämning:5013806Art.nr. / Item no / Réf:

G
Manöverpanel CD200IQ
Control PanelTitle:

Reservdelsritning / Spare Part View 

1x200mm 0,75mm^2 black/svart 
1x200mm 0,75mm^2  red/röd 
Soldered on switch
Lödd på brytare

27

15

14
10

21

6

3

2

1

23

16

8

24

20

25

4

5

7

9

11

12

13

17

18

19

22



R
evision /

R
é
v
is
io
n:

B
enäm

ning:
5013806

A
rt.nr. / Item

 no / R
éf:

G
M

anöverpa
nel C

D
200IQ

C
ontrol P

anel
T

itle:

R
eservdelsritning / S

pare P
art V

iew
 

Inkoppling av el på kopplingsplint

1  2   3  4  5

Wh BlBlu Gr

1  2  3  4  5  6  7  8  9 10 11 12

F

R

Emergency SwitchSwitch 2  (Right side)Switch 1 (Left side) Switch 3 (Handle) LampDisplay

5014010

5014012

3(30)
5(87)
2(85)

1(86)

-

Turn on/off

cON

5014667
5014634

+

3

1 2

4

1 2

43

565 6

391142

5014938

Red Red Red
Blu

Br

Bl Bl Bl

Connection of electricity on terminal block



Stycklista/Part List

Art nr/Item No: 5013806 
Revision: G

Pos

1 4 Skruv MC6S M4x20 8.8 FZB 113007

2 4 Låsmutter LM6M M4 FZB 130000

3 4 Bricka  BRB M4 FZB 137001

4 2 Kontramutter 390144

5 1 Kontramutter 390146

6 1 Tryckknapp brytare 390167

7 1 Relä växlande12v 390364

8 1 Nödstoppsnapp 390429

9 1 Reläuttag 390519

10 2 Kontramutter 390724

11 1 390855

12 1 390862

13 2 390875

14 2 390886

15 1 Fäste display 391013

16 1 Nödströmställare 391088

17 1 391092

18 3 391093

19 3 391094

20 1 391133

21 1 Terminalblock 391142

22 2 392009

23 1 Plåt 5005191

24 1 Låda 5014009

25 1 Displaykabel 5014012

26* 1 5014634

27 1 5014637

28* 1 5014667

29* 1 5014938

Screwing polyamid M20 lång

Kabel m. DT-anslutning 0,5 m

Skruvning av polyamid M16 lång

Skruvning av polyamid M12 lång

Kabel

Kabel

Display CD200 IQ

Kabel

Bricka för kabelgenomgång

Bricka för kabelgenomgång

Bricka för kabelgenomgång

Trycklampa grön

Gummilock till knapp

Ant/Qty Artikel Item Art no/Item no

Screw MC6S M4x20 8.8 FZB

Lock nut LM6M M4 FZB

Washer BRB M4 FZB

Counternut

Counternut

Pushbutton Switch

Relay alternating12v

Emergency Switch Push Button

Relay socket

Counternut

Display Bracket

Emergency Switch Base

Screwing polyamid M20 long

Cable w. DT-connection 0,5 m

Screwing polyamid M16 long

Screwing polyamid M12 long

Washer for cable entry

Washer for cable entry

Washer for cable entry

Terminal Block

Plate

Mounting Box

Display Cable

Cable

Cable

Display CD200 IQ

Cable

Pressure lamp green

Rubber cover button

Benämning: Manöverpanel CD200IQ
Control PanelTitle:



R
evision /

R
é
v
is
io
n:

B
enäm

ning:
5013929

A
rt.nr. / Item

 no / R
éf:

C
P

um
pm

ontage H
onda G

X
270 

E
ngine &

 H
ydraulic A

ssy
T

itle:

R
eservdelsritning / S

pare P
art V

iew
 

81 34 56 279



Title: Engine &  Hydraulic Assy

Stycklista/Part List

Art nr/Item No: 5013929 
Revision: C

Pos

1 4 Bult U6S 5/16-24-UNF 32mm 112018

2 4 Skruv MC6S M6x20 113033

3 4 Låsbricka Nordlock M8 142005

4 1 Pump 5cc 203023

5 1 Pumpadapter 252019

6 1 252043

7 1 252044

8 1 Motor Honda 596878

9 1 Ställbar vinkelkoppling 7622-12-06

Adapter

Adapter

Ant/Qty Artikel Item Art no/Item no

Bolt U6S 5/16-24-UNF 32mm

Screw MC6S M6x20

Securing washer Nordlock M8

Pump 5cc

Pump adapter

Engine Honda

Adjustable elbow fitting

Adapter

Adapter



R
evision /

R
é
v
is
io
n:

B
enäm

ning:
5014598

A
rt.nr. / Item

 no / R
éf:

B
P

um
pm

ontage B
&

S
 X

R
1450 

E
ngine &

 H
ydraulic A

ssy
T

itle:

R
eservdelsritning / S

pare P
art V

iew

1 34 510 6 7 9 82



Title: Engine & Hydraulic Assy B&S XR1450

Stycklista/Part List

Art nr/Item No: 5014598 
Revision: B

Pos

1 4 Bult 112019

2 4 Skruv 113033

3 4 Låsbricka Nordlock M8 142005

4 1 Pump 5cc 203023

5 1 Pumpadapter 252019

6 1 252043

7 1 252044

8 1 596910

9 1 596911

10 1 Adapter G3/8" - JIC 3/4" 7616-12-06

Adapter

Adapter

Spline

Motor B&S

Ant/Qty Artikel Item Art no/Item no

Bolt 

Screw 

Securing washer Nordlock M8

Pump 5cc

Pump adapter

Adapter G3/8" - JIC 3/4"

Adapter

Adapter

Spline

Motor B&S



Revision / Révision:

Benämning:5013821Art.nr. / Item no / Réf:

B
Venti lpaket CD200 IQ
Valve HousingTitle:

Reservdelsritning / Spare Part View 

5 62
1 4

3897 12 1011



Revision:

5013821Artikelnummer:

B

Stycklista

M P

Clips verktyg/tool

Kylare/Cooler (option)

0-210 bar

Slipers lyft/lift
25/16-5063/32-120 Fastclip

45/25-120 e-clip

1a 1b 2a 2b

3

4
5

A  B

P  T

A  B

P  T

Benämning: Ventilpaket CD200 IQ
Valve HousingTitle:



Stycklista/Part List

Art nr/Item No: 5013821 
Revision: B

Pos

1 8 Skruv MC6S M5x45 12.9 Obh 114014

2 1 Ventilblock 230009

3 1 Tryckgivare 391038

4 2 Riktningsventil 5013810

5 1 Proportionell Styrventil 5013811

6 1 Riktningsventil 5013820

7 4 Gummistålbricka G3/8" 5601-01-06

8 2 Adapter G 1/4"-3/8" 7002-04-06

9 2 Adapter 3/8"UF x 3/8"UF 7002-06-06

10 2 Plugg G1/2" UF ED 7503-00-08

11 1 Adapter G1/2"UF-JIC Ø12 7616-12-08

12 1 Adapter  G1/2"UF-JIC Ø16 7616-14-08

Ant/Qty Artikel Item Art no/Item no

Screw MC6S M5x45 12.9 Obh

Valve block 

Pressure Transmitter

Directional valve

Proportional control valve

Directional Control Valve

Rubber steel bonded washer G3/8"

Adapter G 1/4"-3/8"

Adapter 3/8"UF x 3/8"UF

Plug G1/2" UF ED

Adapter G1/2"UF-JIC Ø12

Adapter  G1/2"UF-JIC Ø16

Benämning: Ventilpaket CD200 IQ
Valve HousingTitle:



Revision / Révision:

Benämning:5013988Art.nr. / Item no / Réf:

J
CD200 IQ elsystem

Title:

Reservdelsritning / Spare Part View 

2

3

5

6

7

13

4

CD200 IQ electric system



R
evision /

R
é
v
is
io
n:

B
enäm

ning:
5013988

A
rt.nr. / Item

 no / R
éf:

J
C

D
200 IQ

 elsystem
T

itle:

R
eservdelsritning / S

pare P
art V

iew
 

1  2   3  4  5

Wh BlBlu Gr

1  2  3  4  5  6  7  8  9 10 11 12

F

R

Emergency SwitchSwitch 2  (Right side)Switch 1 (Left side) Switch 3 (Handle) LampDisplay

03/04 VBBs
02    IN07
05    IN03
01/06 GND1

03/04 VBBs
02    IN06
05    IN02
01/06 GND1

03/04 VBBs
02    IN05
05    IN01
01/06 GND1

03/04 VBBs
02    IN04
05    IN01
01/06 GND1

03/04 V CAN
02    CAN1_H
05    CAN1_L
01/06 GNDCAN

n.c.    03/04
OUT07  02
OUT03  05
GND2  01/06

n.c.    03/04
OUT06  02
OUT02  05
GND2  01/06

n.c.    03/04
OUT05  02
OUT01  05
GND2  01/06

VCAN    03/04
CAN1_H    02
CAN1_L    05
GNDCAN  01/06

n.c.    03/04
OUT04  02
OUT00  05
GND2  01/06

01
  G

N
D

1
04

  V
B

B
s*

06
  V

B
B

2
03

  G
N

D
2

05
  C

A
N

2_
H

02
  C

A
N

2_
L

C
A

N
 IN

C
on

.1

C
A

N
 O

U
T

C
on

.3
C

on
.5

C
on

.7

C
on

.8
C

on
.6

C
on

.4
C

on
.2

1  2 B

1  2
1  2 B Lift

1  2
1  2 A Lift

Tool

Press. re valve

Dump

A  B  C
M.P Pressure 0V +12V

10A

T3

Y2

Y1

T3

5014010

5014013

5014014

5014011 390283
5014796

5014012

3(30)
5(87)
2(85)

1(86)

-

Turn on/off

cON

5014667
5014634

+

1  2 A Tool

1

2 3

4

3 4

1 2

3 4

Y2

Y1 Y

1 2

3 4

3

1 2

4

1 2

4

5014734

3

5014008

565 6

391142

Y

5014938

Connect to oil level switch to

Yellow cable

Connect to starter motor

Red Red Red
Blu

Br

Bl Bl Bl

1  21 
 2

Cooler contact

(30)
(87)
(85)

(86)

+12V
10A

Cooler CD200

1  2
1  2

1  2

DIN contact thermostat

Deutsch contact cooler

C
D

200 IQ
 electric system



Stycklista/Part List

Art nr/Item No: 5013988 
Revision: J

Pos

1* 1 (-) Kabel 390283

2 1 Batteri 19Ah 390289

3 2 Tryckknapp 390412

4 1 Arbetsbelysning 390861

5 1 Resistor 120 ohm 2-5 391045

6 1 391078

7 1 Kontrollpanel 5013806

8* 3 Kabel till ventil 5014008

9* 1 Kabel IO CAN in 5014010

10* 1 5014011

11* 1 Givarkabel 5014013

12* 1 5014014

13 1 5014636

14* 1 5014734

15* 1 5014796

Skyddslock DT06-6s

Kabel IO

Kabel nödstopp 

I/O CD200IQ

Strömkabel CD200IQ

I/O 

© Pandrol 2021

Ant/Qty Artikel Item Art no/Item no

Benämning:

Title:

CD200 IQ elsystem

CD200 IQ electric system



Revision / Révision:

Benämning:5013995Art.nr. / Item no / Réf:

B
Rör & Slang PP CD200IQ
Pipe & Tubes PP CD200 IQ Title:

Reservdelsritning / Spare Part View

1234567 8 91011 121314 15161718 19202122 2324



Stycklista/Part List

Art nr/Item No: 5013995 
Revision: B

Pos

1 2 22577

2 2 22578

3 1 22580

4 1 22693

5 1 Adapter 4202-08-10

6 1 Vinkelkoppling 4203-12-10

7 1 Slang 5006703_

8 1 5006707

9 1 Slang till tank 5014166

10 1 Snabbkoppling Hane G1/4" 5552-42-04

11 1 Snabbkoppling Hane G3/8" 5552-42-06

12 1 Snabbkoppling Hona G1/4" 5552-43-04

13 1 Snabbkoppling G3/8" Flatnose 5552-43-06

14 2 Slangklämma 5567-50-25

15 2 Gummistålbricka G1/4" 5601-01-04

16 2 Gummistålbricka G3/8" 5601-01-06

17 1  Gummistålbricka G1/2" 5601-01-08

18 1 Låsbricka G3/4" 5601-01-12

19 2 Skottgenomgång G1/4" 7090-04-04

20 2 Skottgenomgång G3/8" 7090-06-06

21 1 Skottgenomgång 7090-12-12

22 1 Plugg 3/4 7503-00-12

23 1 Ställbar vinkelkoppling 7622-14-08

24 2 Ställbar vinkelkoppling 90gr JIC 7/8"- G3/4" 7622-14-12

Hydraulslang

Hydraulslang

Hydraulslang

Hydraulslang

Diffuser

Ant/Qty Artikel Item Art no/Item no

Benämning: Rör & Slang PP CD200IQ
Pipe & Tubes PP CD200 IQ Title:

Adapter

Elbow Connector

Hose

Tubes to Tank

Hydraulic hose

Hydraulic hose

Hydraulic hose

Hydraulic hose

Diffuser

Quick Coupling Male G1/4" 

Quick Coupling Male G3/8" 

Quick Coupling Female G1/4" 

Quick Coupling G3/8" Flatnose

Hose Clamp

Rubber Steel washer G1/4"

Rubber steel bonded washer G3/8"

Rubber steel bonded washer G1/2"

Sealing Washer G3/4"

Bulk Head Union G1/4"

Bulk Head Union G3/8"

Bulk Head Union

Plug 3/4

Adjustable elbow fitting

Adjustable Elbow 90gr JIC 7/8"- G3/4"



Revision / Révision:

Benämning:5014106Art.nr. / Item no / Réf:

A
Slangs ats F-clip CD200IQ
Hose KitTitle:

Reservdelsritning / Spare Part View 

4 17 9 13 68 3 341 1051213 11 26



Stycklista/Part List

Art nr/Item No: 5014106 
Revision: A

Pos

1 1 22581

2 1 22582

3 1 22583

4 1 22584

5 2 4280-01-04

6 1 Snabbkoppling Hane G1/4" 5552-42-04

7 1 Snabbkoppling Hane G3/8" 5552-42-06

8 1 Snabbkoppling Hona G1/4" 5552-43-04

9 1 Snabbkoppling G3/8" Flatnose 5552-43-06

10 4 Gummistålbricka G1/4" 5601-01-04

11 2 7616-09-04

12 2 Adapter G1/2"UF-JIC Ø12 7616-12-08

13 2 Ställbar vinkelkoppling 7622-12-06

Hydraulslang  + slangskydd

Hydraulslang  + slangskydd

Hydraulslang  + slangskydd

Hydraulslang  + slangskydd

Banjobult 1/4"

Adapter G1/4" - JIC 9/16"

Ant/Qty Artikel Item Art no/Item no

Benämning: Slangsats F-clip CD200IQ
Hose KitTitle:

Quick Coupling Male G1/4" 

Quick Coupling Male G3/8" 

Quick Coupling Female G1/4" 

Quick Coupling G3/8" Flatnose

Rubber Steel washer G1/4"

Adapter G1/2"UF-JIC Ø12

Adjustable elbow fitting

Hydraulic hose + textile

Hydraulic hose + textile

Hydraulic hose + textile

BanjoBolt 1/4"

Adapter G1/4" - JIC 9/16"

Hydraulic hose + textile



Revision / Révision:

Benämning:5013801Art.nr. / Item no / Réf:

A
Rälsvagn  1067-1600 
Rail Trolley 1067-1600 Title:

Reservdelsritning / Spare Part View1 23 4



Stycklista/Part List

Art nr/Item No: 5013801 
Revision: A

Pos

1 1 Traversvagn 5004512

2 1 5005428

3 2 Löpvagn H100 5013802

4 1 710177

Balk G 1600

Dekal, Varning 

Ant/Qty Artikel Item Art no/Item no

Traveling Carriage

Trolley H100

Beam G 1600

Decal, Caution 

Benämning: Rälsvagn 1067-1600 
Rail Trolley 1067-1600 Title:



R
evision /R

évision:

B
enäm

ning:
5013802

A
rt.nr. / Item

 no / R
éf:

A
LÖ

P
V

A
G

N
 H

100 
Slide carriage H

100
T

itle:

R
eservdelsritning / S

pare P
art V

iew
 

3

5

6

8

11

12

13

7

9

4

15

15

10

2

1

14

SPARE PARTS MANUAL  |  ENG_SPM_CD200 IQ _P02  |  16 April 2021 
© Pandrol 2021

31/38



Revision: A

Stycklista/Part List
Art nr/Item No: 5013802

Pos

1 2 Skruv M6S M12 x 30 8.8 FZB 102103

2 2 Bricka Nordlock M12 142009

3 4 Tapp Nordlock M12 147138

4 1 Låsclip SGA 9 151006

5 2 Bult 157418

6 4 Lager 400082

7 2 Glidlager 410042

8 4 Lager 412009

9 1 Haspel 5004503

10 1 Gängad platta 5004509

11 2 Hjulaxel 5005885

12 1 Ställskruv 5006088

13 1 Vingmutter 5009413

14 1 Löpvagn H100 5013803

15 2 Rälshjul, stål 5013809

Ant/Qty Artikel Item Art no/Item no

Benämning: LÖPVAGN H100 
Slide carriage H100Title:

Screw M6S M12 x 30 8.8 FZB

Washer Nordlock M12

Pin Nordlock M12

Clip SGA 9

Bolt

Bearing

Slide bearing

Bearing

Latch

Threaded plate

Wheel axle

Adjusting screw

Wing nut

trolley H100

Rail wheel steel



Revision / Révision:

Benämning:5005740Art.nr. / Item no / Réf:

F
Verktyg CD200 
Workhead CD200  Title:

Reservdelsritning / Spare Part View 

14

12 10

9

13

8

4

1

5

7

6

16

17

19

20

21

38

22

23

24

25

26

28

29

31

32

3027

3

15

18

39

2

11

34
35 37

36

33



Stycklista/Part List

Art nr/Item No: 5005740 
Revision: F

Pos

1 2 Skruv M6S M6x20 8,8 FZB 100033

2 4 Skruv M6S M12 x 30  8.8 Fzb 102103

3 2 Skruv M6S M20x60 8.8 fzb ISO 4014 102203

4 4 110154

5 2 Skruv MC6S M10x16 8.8 fzb 113053

6 2 129004

7 2 129010

8 2 Låsmutter LM6M M24 8.8 fzb 130012

9 4 Bricka BRB M8 FZB 137005

10 10 Bricka BRB M24 fzb 137017

11 4 142019

12 2 145009

13 14 147168

14 16 157300

15 4 164005

16 1 200054

17 4 411018

18 2 411033

19 4 411038

20 4 411044

21 4 411045

22 4 5003557

23 2 5004126

24 2 5004136

25 2 5004141

26 2 5004246

27 2 5004450

28 4 5004756

29 2 5005728

30 1 5005741

31 4 5005745

32 2 5006087

33 2 5007320

34 2 5009364

35 2 5009365

36 2 5009367

37 2 5009368

38 2 595182

39 4 595222

Skruv M6S M12 x 60

Mutter ML6M M8

Mutter ML6M M20

Bricka Nordlock M12 SP

Låstapp

Tapp FRP 8 X 40

Smörjnippel M6x1 rak

Tryckfjäder

Cylinder

Glidlager

Glidlager

Glidlager

Glidlager

Glidlager (självsmörjande)

Tapp dia 25

Stoppklack

Huvudtapp med öra

Tapp dia 25

Dubbeltapp

Stålhållare

Parallellstag

Tapp

Verktygsstomme

Distans

Wire

Huvudarm HD

Referensklack vänster

Referensklack höger

Griparm vänster

Griparm höger

Konisk buffert

Excenterspännare

Ant/Qty Artikel Item Art no/Item no

Benämning: Verktyg CD200 
Workhead CD200  Title:

Bolt M6S M6x20 8,8 FZB

Bolt M6S M12 x 30  8.8 Fzb

Screw M6S M20x60 8.8 fzb ISO 4014

Screw MC6S M10x16 8.8 fzb

Lock nut LM6M M24 8.8 fzb

Washer BRB M8 FZB

Washer BRB M24 fzb

Screw M6S M12 x 60

Nut ML6M M8

Nut ML6M M20

Washer Nordlock M12 SP

Locking pin

Pin FRP 8 X 40

Grease nipple M6x1 rak

Compression spring

Cylinder

Slide bearing

Slide bearing

Slide bearing

Slide bearing

Plain Bearing Self-lubricated

Pin dia 25

Stop piece

Main shaft

Pin dia 25

Double pin

Pad holder

Parallel rod

Pin

Head frame

Spacer

Wire

Main arm HD

Adjustable Heel Plate LH

Adjustable Heel Plate RH

Datum arm left

Datum arm right

Rubber damper

Cam Lever



Revision / Révision:

Benämning:5013963Art.nr. / Item no / Réf:

A
Verktyg Fast clip kpl

Title:

Reservdelsritning / Spare Part View 

8

6

5

4

2

10

14

19

15

7

16

18

3

12

17

11

1

9

13

Tool Fastclip kpl



Revision: A

Stycklista/Part List
Art nr/Item No: 5013963

Pos

1 4 Skruv M6S M8x25 8.8 fzb 102057

2 2 Skruv  M6S M10x30 8.8 Fzb DIN 933/ISO 4017 102080

3 4 Låsmutter LM6M M8 KL 8 Fzb, DIN 985 130004

4 2 Låsmutter LM6M M10 8.8 fzb 130005

5 4 Bricka BRB M8 FZB 137005

6 2 Bricka BRB M10 137007

7 2 TBRB 24x13x4 Fzb 138023

8 1 Låstapp 145009

9 2 Handtag 5004720

10 1 Verktyg CD200 5005740

11 1 Lyftfäste höger 5008796

12 1 Lyftfäste vänster 5008797

13 1 Lyft 5009201

14 1 Sliperslyft 5010383

15 1 Fäste arbetshuvud 5013918

16 1 Låstapp 5013964

17 1 Slangsats verktyg F-clip 5014106

18 2 Justerskruv 595000

19 1 Befästning/avbefästningsstål FC 999511

Ant/Qty Artikel Item Art no/Item no

Benämning:

Title:

Verktyg Fastclip kpl

Tool Fastclip kpl

Bolt M6S M8x25 8.8 fzb

Screw  M6S M10x30 8.8 Fzb DIN 933/ISO 4017

Locking nut LM6M M8 KL 8 Fzb, DIN 985

Locking nut LM6M M10 8.8 fzb

Washer BRB M8 FZB

Washer BRB M10

TBRB 24x13x4 Fzb

Locking pin

Handle

Tool CD200

Handle bracket right

Handle bracket left

Lift

Sleeper lift

Work head bracket

Locking clip

Hose kit tool F-clip

Set bolt

Clipping/de-clipping steel FC



Revision / Révision:

Benämning:5015892Art.nr. / Item no / Réf:

A
Verktyg CD200 FC offset 
Workhead CD200 offset Title:

Reservdelsritning / Spare Part View / Dessin des pièces détachées

1

2

3

4

5

6

7

8

9

10

1112

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

15
11

6

14
2114

23
15 34

15

11

11

22

1523
3614

20

26

15
14

18
15

9

11

41

10

15



Revision:

Benämning / Title:5015892Art.nr. / Item no:

A
Verktyg CD200 FC offset / 
Workhead CD200 offset

Stycklista / Part list

Pos Ant / Pcs Benämning Item Beskr / Descr. Art.nr / Item no

1 2 Skruv Screw M6S M6x20 8,8 FZB 102036

2 4 Skruv Screw M6S M12x30 8.8 FZB 102103

3 2 Skruv Screw M6SH M20x60 8.8 FZB 102203

4 2 Skruv Screw M6S M12x60 8.8 FZB 103102

5 2 Skruv Screw MC6S M8x16 8.8 FZB 113042

6 4 Skruv Screw MC6S M10x12 8.8 FZB 113051

7 2 Mutter Nut ML6M M8 FZB 129004

8 2 Mutter Nut ML6M M20 FZB 129010

9 2 Låsmutter Locking nut LM6M M24 FZB 130012

10 4 Bricka Washer BRB M8 FZB 137005

11 10 Bricka Washer BRB M24 FZB 137017

12 2 Låsbricka Securing washer Nordlock M8 142005

13 4 Låsbricka Securing washer Nordlock M12 142009

14 12 Rörpinne Rolled spring pin FRP 8 X 40 147168

15 12 Smörjnippel Grease nipple M6x1 (straight) 157300

16 2 Tryckfjäder Pressure Spring 164005

17 1 Hydraulcylinder 63/32-120 Hydraulic Cylinder 200054-mantel

18 4 Glidlager Bushing 411018

19 2 Glidlager Bushing 411033

20 4 Glidlager Plain Bearing 411038

21 4 Glidlager Bushing 411044

22 4 Glidlager Plain Bearing Self-lubricated 411045

23 4 Tapp dia 25 Journal 5003557

24 2 Stoppok Adjustable Stop Lug 5004126

25 2 Huvudtapp Main shaft 5004136

26 4 Parallellstag Tie Rod 5004756

27 1 Verktygsstomme Tool Frame 5005741

28 2 Wire Wire 5006087

29 2 Referensklack vänster Adjustable Heel Plate LH 5009364

30 2 Referensklack höger Adjustable Heel Plate RH 5009365

31 2 Griparm vänster Gripper Arm LH 5009367

32 2 Tapp dia 25 Journal 5015428

33 2 Griparm höger offset Gripper Arm RH 5015893

34 2 Huvudarm Main Arm 5015899

35 2 Stålhållare Tool Holder 5015907

36 2 Axeltapp Journal 5015908

37 2 Låsbricka Securing washer 5015909

38 2 Referensklack vänster Adjustable Heel Plate LH 5015910

39 2 Distansrör Spacer 5015911



Revision:

Benämning / Title:5015892Art.nr. / Item no:

A
Verktyg CD200 FC offset / 
Workhead CD200 offset

Stycklista / Part list

Pos Ant / Pcs Benämning Item Beskr / Descr. Art.nr / Item no

40 2 Konisk buffert Rubber Cushion 595182

41 4 Excenterspännare Cam Lever 595222



Revision / Révision:

Benämning:5015416Art.nr. / Item no / Réf:

A
Fastclip offset kpl
Fastclip Tooling Assy offset Title:

Reservdelsritning / Spare Part View / Dessin des pièces détachées

8

6

5

4

2

17

16

20

13

7

14

18

3

1

9

11

12

15

10

19



Revision:

Benämning / Title:5015416Art.nr. / Item no:

A
Fastclip offset kpl / Fastclip Tooling Assy offset

Stycklista / Part list

Pos Ant / Pcs Benämning Item Beskr / Descr. Art.nr / Item no

1 4 Skruv Screw M6S M8x25 8.8 FZB 102057

2 2 Skruv Screw M6S M10x30 8.8 FZB 102080

3 4 Låsmutter Locking nut LM6M M8 FZB 130004

4 2 Låsmutter Locking nut LM6M M10 FZB 130005

5 4 Bricka Washer BRB M8 FZB 137005

6 2 Bricka Washer BRB M10 FZB 137007

7 2 Bricka Washer TBRB 24x13x4 Fzb 138023

8 1 Låssprint Locking pin 145009

9 2 Handtag Lifting handle 5004720

10 1 Lyftfäste höger Lifting Handle Bracket RH 5008796

11 1 Lyftfäste vänster Lifting Handle Bracket LH 5008797

12 1 Lyft Lifting Handle Assy 5009201

13 1 Verktygsfäste Tool Attachment 5013918

14 1 Låsbygel Locking Plate 5013964

15 1 Slangsats Hose Kit 5014106

16 1 Sliperslyft IQ Sleeper Lift 5015205

17 1 Verktyg CD200 FC offset Workhead CD200 offset 5015892

18 2 Inställningsbult Setting bolt 595000

19 1 Dekal Decal, Caution 5013963 60x30mm 710178

20 1 Befästning/avbefästning stål FC Clipping/De-clipping Tool 999511



Revision / Révision:

Benämning:5010383Art.nr. / Item no / Réf:

C
Sliperslyft

Title:

Reservdelsritning / Spare Part View

5

12

11

12

8

6

10

1

9

7

2

3

13

4

Sleeper lifter



Revision: C

Stycklista/Part List
Art nr/Item no: 5010383

Pos

1 1 Cylinder 25-16, 50  5013206

2 6 Skruv MC6S M12x30 8,8 fzb 113067

3 6 Bricka  Nordlock M12 142009

4 4 Låsclips 151013

5 1 Justerlänk 5004250

6 2 Plåt 5004254

7 1 Distans 5004258

8 2 Distans 5004423

9 1 Fäste 5004766

10 1 Hjulfäste komplett 5010391

11 1 Cylindertapp 5010999

12 2 Cylindertapp 5011000

13 2 Låsclips SGA 12

Ant/Qty Artikel Item Art no/Item no

Cylinder 25-16, 50

Screw MC6S M12x30 8,8 fzb

Washer Nordlock M12

Clip

Adjustable link

Plate

Spacer

Spacer

Bracket

Wheel bracket complete

Cylinder pin

Cylinder pin

Clip

Title: Sleeper lifter
Beskrivning: Sliperslyft



Revision / Révision:

Benämning:5014593Art.nr. / Item no / Réf:

B E-clip Tooling AssyTitle:

Reservdelsritning / Spare Part View 1 2 346 7 8 910 11
13

14 15 1617 1819 1259 129 5
E-clip Verktyg



Revision:

5014593Art.nr. / Item no:

B

Stycklista / Part list

Pos Ant / Pcs Benämning Item Beskr / Descr. Art.nr / Item no

1 2 Skruv Screw M6S M10x30 8.8 FZB 102080

2 4 Skruv Screw M6S M12x30 8.8 FZB 102103

3 2 Skruv Screw M6S M12x40 8.8 FZB 102105

4 2 Skruv Screw M6SH M12x65 Fzb 8.8 102110

5 7 Mutter Nut M6M M12 FZB 126006

6 2 Låsmutter Locking nut LM6M M10 FZB 130005

7 2 Bricka Washer BRB M10 FZB 137007

8 2 Bricka Washer TBRB 24x13x4 Fzb 138023

9 8 Låsbricka Securing washer Nordlock M12 142009

10 1 Låssprint Locking pin 145009

11 1 E-clip Work Head 5008980

12 2 Lyft smst. Lifting Handle Assy 5009201

13 1 Sliperslyft Sleeper Lift 5010383

14 1 Verktygsfäste Tool Attachment 5013918

15 1 Låsbygel Locking Plate 5013964

16 1 5014592

17 1 Hydraulsats CD200IQ e-clip 5014594

18 2 5015137

19 1 710175

E-clip arbetshuvud

Adapterplåt Adapter Plate

Hydraulic kit CD200IQ e-clip

Spacer

Decal, caution

Distans

Dekal, varning

Benämning: E-clip Verktyg
E-clip Tooling AssyTitle:



R
evision /

R
é
v
is
io
n:

B
enäm

ning:
5008980

A
rt.nr. / Item

 no / R
éf:

D
E

-clip verktyg
E

-clip W
ork H

ead 
T

itle:

R
eservdelsritning / S

pare P
art V

iew
 19 4039 18

10 38 9 1117414223 212225 262730 34 3536
373823 28 12 12 513715 629 3113220412 2 142433 16



Revision:

5008980Item No:

D

Part List

Pos

1 4 Skruv M6S M6x20 8.8 FZB 100033

2 4 Skruv M6S M12x25 8.8 FZB 102102

3 4 Skruv M6SH M12x50 8.8 FZB 102107

4 12 Skruv MC6S M8x25 8.8 FZB 113046

5 12 Skruv MC6S M10x25 8.8 FZB 113057

6 4 Skruv MC6S M12x40 8.8 FZB 113069

7 4 Skruv MC6S M14x45 12.9 (obeh) 113078

8 8 Skruv MC6S M8x70 10,9 FZB 114227

9 12 Skruv MF6S M6x10 8.8 FZB 122033

10 8 Mutter M6M M8 FZB 126004

11 4 Mutter ML6M M12 FZB 129006

12 28 Låsbricka Nordlock M8 142005

13 12 Låsbricka Nordlock M10 142007

14 4 Låsbricka Nordlock M12 142009

15 4 Låsbricka Nordlock M14 142011

16 4 Låsbricka Nordlock M12 SP 142019

17 4 Låsbricka Nordlock M6 SP 142026

18 1 Gaffelstift 147143

19 4 Fjäder 162018

20 6 Bussning 410050

21 1 Gängstång 5004249

22 1 Fläns 5004257

23 8 Distans 5008945

24 2 Ram 5008964

25 1 Torn 5008973

26 1 Fäste 5008981

27 2 Plåt 5008982

28 2 Stag 5008984

29 4 Skydd 5008985

30 4 Bricka 5008986

31 4 Glidplåt 5008988

32 2 Fäste 5008989

33 4 Hydraulic cylinder 5008995

34 1 Fäste 5009728

35 2 Bussning 5009729

36 2 Dekal 5009730

37 2 Indikator 5009937

38 2 Skärring 5009954

39 1 Stjärnvred 595147

Ant / Pcs Benämning Item Art.nr / Item no

Benämning: E-clip verktyg
E-clip Work HeadTitle:

Screw M6S M6x20 8.8 FZB

Screw M6S M12x25 8.8 FZB

Screw M6SH M12x50 8.8 FZB

Screw MC6S M8x25 8.8 FZB

Screw MC6S M10x25 8.8 FZB

Screw MC6S M12x40 8.8 FZB

Screw MC6S M14x45 12.9 (obeh)

Screw MC6S M8x70 10,9 FZB

Screw MF6S M6x10 8.8 FZB

Nut M6M M8 FZB

Nut ML6M M12 FZB

Securing washer Nordlock M8

Securing washer Nordlock M10

Securing washer Nordlock M12

Securing washer Nordlock M14

Securing washer Nordlock M12 SP

Securing washer Nordlock M6 SP

Clevis pin

Spring

Bushing

Threaded rod

Flange

Spacer

Frame

Tower

Bracket

Plate

Rod

Cover

Washer

Slide plate

Bracket

Hydraulic cylinder

Bracket

Bushing

Decal

Indicator

Compression fitting

Knob



Revision:

5008980Item No:

D

Part List

Pos

40 4 Kuggremshjul 595222

41 2 T-koppling ställbar G1/4" - 8L 6022-08-05

42 2 Mutter 6150-00-08

Ant / Pcs Benämning Item Art.nr / Item no

Cam Lever

T-fitting adjustable G1/4" - 8L

Nut

Benämning: E-clip verktyg
E-clip Work HeadTitle:



Revision / Révision:

Benämning:5014594Art.nr. / Item no / Réf:

C
Hydr aulsats CD200IQ e-clip

Title:

Reservdelsritning / Spare Part View 

12
4 6 7 89

10111213 14
15 1617 1819

2021 1 2 67 8 9 1011 121314
1516 171819 2021

3 53
5 433Hydraulic kit  CD200IQ e-clip



Revision:

5014594Art.nr. / Item no:

C

Stycklista / Part list

Pos Ant / Pcs Benämning Item Beskr / Descr. Art.nr / Item no

1 2 Hydraulslang Hose 22360

2 2 Hydraulslang Hose 22361

3 2 Hydraulslang Hose 22611

4 1 Hydraulslang Hose 22612

5 1 Hydraulslang Hose 22613

6 2 Bult Bolt 4280-01-04

7 1 Fördelningsblock kompl. 5009953

8 2 Hydraulrör Pipe 5010272

9 2 Hydraulrör Pipe 5010273

10 1 Snabbkoppling Hane G1/4" ISO 16028 Quick Coupling Male G1/4" ISO 16028 5552-42-04

11 1 Snabbkoppling Hane G3/8" ISO 16028 Quick Coupling Male G3/8" ISO 16028 5552-42-06

12 1 Snabbkoppling Hona G1/4" ISO 16028 Quick Coupling Female G1/4" ISO 5552-43-04

13 1 Snabbkoppling Hona G3/8" Flatnose Quick Coupling G3/8" FLATNOSE 5552-43-06

14 5 Gummistålbricka G1/4" Rubber steel bonded washer G1/4" 5601-01-04

15 4 Adapter Adapter 6009-12-07

16 4 Adapter 6018-12-07

17 2 Vinkelkoppling Elbow fitting 6051-12-13

18 4 T-koppling T-fitting 6061-12-13

19 4 Banjo 6110-12-06

20 2 Adapter Adapter 7616-09-04

21 4 Adapter Adapter 7616-12-06

Banjo

Manifold

Adapter

Hydraulsats CD200IQ e-clip
Title: Hydraulic kit CD200IQ e-clip

Benämning:



Find out more at 

pandrol.com 

© Pandrol 


	ENG SPM  INTRO.pdf
	Summary
	CONTENTS

	ENG SPM  INTRO.pdf
	Summary
	CONTENTS




